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SUMMARY OF TEST RESULTS

TEST REQUIRE

Sample A

EN 71-1: 2014 + A1:2018 Physical and Mechanical Properties*

(See Remark for Accreditation Scope) P
(Except clause 4.20 Acoustic Test)
EN 71-2: 2020 Flammability* P

*TURKAK ACCREDITED TESTS

P:PASS
F:FAIL

C/N GY/EY

BV CPS TEST LABORATUVARLARI LTD. STI.
BUREAU VERITAS CONSUMER PRODUCTS SERVICES
Yalcin Kores Caddesi No:22 Erdinc Binalari A Blok

2. Kule 1. Kat 34209 Gunesli, Istanbul / Turkey
Tel:+90.212.494 35 35 Fax:+90.212.494 35 60
email:info.turkey@bvcps.com.tr

website: www.bureauveritas.com/cps

Document No: fc.f.026
Issue Date: 29.06.2020
Rev. No / Date: 01 / 04.05.2021

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this
report at www.bureauveritas.com/cps and is intended for your exclusive use. Any copying or replication of this report to or for
any other person or entity, or use of our name or trademark, is permitted only with our written permission. This report sets forth
our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or
representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted.

Our report includes all the tests requested by you and the results thereof based upon the information that you provided to us.
You have 60 days from the date of issuance of this report to notify us of any material error or omission caused by our
negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A
failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this
report, the tests conducted and the correctness of the report contents.

Testing reports without signature are not valid.

BV CPS Test Laboratories Ltd.Sti. is not responsible for deviations for the accuracy of the information provided by the customer
that may affect the validity of the test results.

The sample(s) were sent to BV CPS Test Laboratories Ltd.Sti by the client/vendor via courier, cargo and/or manual delivery.
Therefore, sampling was not done BV CPS. Test results given in this test report represent only the sample(s) delivered to
laboratory.

When a statement of conformity (Pass/Fail) is given regarding the test results the value of measurement uncertainty is evaluated
according to the Shared Risk Decision Rule and conformity assessment is reported without evaluating measurement uncertainty.

Prepared by: Selen Ayhan
Controlled by: Bengiisu Dihan Kasap
Approved by: Ahmet Yagiz Barin
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REMARK 1*= The reported expanded uncertainty is based on the standard uncertainty multiplied by a coverage factor of k=2, providing a
level of confidence of approximately 95%.Unless otherwise is specified, the uncertainty of measurement has not been taken into
account when assessing pass/fail of the sample against the requirements of the standard. In case consideration of measurement uncertainties
when assessing pass/ fail limits, some results may be in borderline.

The test result, the uncertainties (if applicable) with confidence probability are given on the following pages which are part of this report.

Note: The test results included in the report belongs to only tested sample(s).

EXECUTIVE SUMMARY: Only vendor selected tests have been performed and submitted samples have
been rated as “PASS”.

Bureau Veritas Consumer Products Services Turkey
BV CPS Test Lab. Ltd. Sti.

{}/
Eylem Yaldizli Murat Kerem Can

Senior Client Team Lead -Hardline Operations Manager
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-Photo of the Submitted Sample-
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CIN GY/EY
Document No: fc.f.026 PAGE 3/5 Prepared by: Selen Ayhan
Issue Date: 29.06.2020 Controlled by: Bengiisu Dihan Kasap

Rev. No / Date: 01/ 04.05.2021 Approved by: Ahmet Yagiz Barin



AB-0505-T

72212720402
01.11.2021
TEST RESULTS

EN 71-1: 2014 + A1:2018 Physical and Mechanical Properties*
Clause Clause Description Test Method RESULT
4 General Requirements -
4.1 Material Cleanliness - Pass
47& 76 | Edges 8.11 Pass
48 &7.6 | Points And Metallic Wires 8.12,8.13 Pass
4.8e Splinters 8.12,8.13 Pass
4.20.2.1%- | Acoustics 8.28"
4.20.2.8%, /
4.20.2.10% See Note
4.20.2.12*
4.20.2.9%, | Acoustics — Percussion Toys & Cap-Firing Toys 8.28" /
4.20.2.11% See Note
& 7.14

FOR TOYS INTENDED FOR CHILDREN

UNDER 36 MONTHS
5.1 General - Pass
5.1a Small Parts — As Received 8.2,84.21 Pass
5.1b Small Parts, Sharp Points, Sharp Edges — After Tests | 8.2,8.3,8.4.2.1,8.5, 8.7, Pass

8.8,8.11,8.12

5.8 Shape And Size 8.16 Pass

WARNINGS, INSTRUCTIONS FOR USE
7 Ce Mark - Present
7 Importer Name And Address - Present
7 Product Identification - Present
7.1 General - Pass

Remark: The methods and clauses indicated with sign *“* are not at the scope of 1SO 17025 accreditation.

NOTE: As per client’s request, clause “4.20.2.1#- 4.20.2.8#, 4.20.2.10#, 4.20.2.12% and 4.20.2.9%,
4.20.2.11% & 7.14” has not been evaluated and reported.
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TEST RESULTS

EN 71-2:2020 FLAMMABILITY OF TOYS

Clause Clause Description RESULT
(A)
4.1 General requirements Pass

Remark: Flammable Gases and Liquids samples which have over 15 ml volume are not at the scope of ISO
17025 accreditation.

APPENDIX
TEST NAME STANDARD NAME MEASUREMENT UNCERTAINTY
Heavy Metal DIN EN 71 Part 3 + %9
BS EN 71: Part 3 + %9

-END OF REPORT-

C/N GY/EY
Document No: fc.f.026 PAGES5/5 Prepared by: Selen Ayhan
Issue Date: 29.06.2020 Controlled by: Bengiisu Dihan Kasap

Rev. No / Date: 01/ 04.05.2021 Approved by: Ahmet Yagiz Barin



